K ® |
ﬂv RK HERMETIC AND OPEN TURBOPAK
CENTRIFUGAL LIQUID CHILLING UNITS

RENEWAL PARTS Supersedes: 160.44-RP1.1 (Sect. 2) (1281) | 793 | Form 160.44-RP2.1

HERMETIC COMPRESSOR — MODELS MTH 67 THRU MTH 9
OPEN COMPRESSOR — MODELS LTH 67 THRU LTH 95

FOR
COOLING AND HEAT RECOVERY

MODELS HT/0T A1 A1 B1 THRU HT/0T F3 $3 G2 [STYLE B]
150 THRU 400 TONS

HERMETIC
COMPRESSOR
— HT

OPEN COMPRESSOR
— 0T




TABLE OF CONTENTS

COMPRESSOR MODEL AND PART NUMBERS C e e e
HERMETIC COMPRESSOR . . . . . s omom m e % o s o o B
OPEN COMPRESSOR . . . . . . . . . . . . ..

COMPRESSOR — HERMETIC AND OPEN COMMON PARTS LIST ........

HERMETIC COMPRESSOR — FIG. 1 — CUTAWAY VIEW — MTH 67, 76, 85 AND 95
MOTOR SECTION. . . . . . . . . o o o o o o o e e e e
COMPRESSOR SECTION . . . . . . . . . . . . . « « .« .« ..

VARIABLE PARTS LIST — HERMETIC AND OPEN COMPRESSOR
TABLE 1 — MODELS MTH 67 AND 76 . .

TABLE 1 — MTH 76 OPEN AND TABLE 2 — LTH 67 AND 76 OPEN COMPRESSOHS
OPEN COMPRESSOR — FIG. 2 — CUTAWAY VIEW — LTH 67, 76,85 AND 95 . . . .

VVARIABLE PARTS LIST — OPEN COMPRESSOR
TABLE 3 — MODELSMTH85AND9S . . . . . . . . . .
TABLE 4 — MODELS LTH 85 AND 95

EMERGENMCY OIL RESERVOIR
FIG. 3 — MODELS MTH/LTH 67 AND 76 . o o=
FIG. 4 — MODELS MTH/LTH85 AND 95 . . . . . . .

PRV LINKAGE — EXTERNAL AND INTERNAL PARTS
FIG. 5 — MODELS MTH/LTH67 AND 76 . . .

FIG, 6 — MODELS MTH/LTH85AND S5 . . . . . . . . . . . . .

SECTION “B—B"
FIG.7 — MODELSMTHG67AND76 . . . . . . . . .
FI1G. 8 — MODELS MTH 85 AND 95

HERMETIC MOTOR — MODELS MTH 67 AND 76, MTH 85 AND 95
FIG. 9 — HIGH AND LOW VOLTAGE SENSORWIRING . . . . . . .
FIG. 10 — MOTOR TERMINALS HIGH AND LOW VOLTAGE . . .,

OPEN COMPRESSOR — SHAFT END VIEW
FIG. 11 — SHAFT END VIEW — MODELSLTH&7AND 76 . . . . . .
FIG. 12— SHAFT END VIEW — MODELS LTH85 AND 95 . . . . . .

PREROTATION VANE HOUSING PARTS
FIG. 13 — PREROTATION VANE ASSEMBLY . . . . . . . . . . .
MODELS MTH/LTH 67, 76, 85 AND 95

EXTERNAL PIPING AND PLUGS
FIG. 14 — HERMETIC COMPRESSOR MODELS MTH 67 AND 76. . . .
FIG. 15 — HERMETIC COMPRESSOR MODELS MTH 85 AND 85. . . .
FIG. 16 — OPEN COMPRESSOR MODELS LTH 67 AND 76 . . . . .
FIG. 17 — OPEN COMPRESSOR MODELS LTH 8 AND S5 . . . . .

HERMETIC MOTOR CURRENT TRANSFORMER ASSEMBLY
(ELECTRO—MECHANICAL STARTED UNITS)
FIG. 18 — CURRENT TRANSFORMER — LOW VOLTAGE . . . . . .
FIG. 19 — CURRENT TRANSFORMER — HIGH VOLTAGE. . . . . .

OIL SUMP ASSEMBLY
FIG. 20 — OIL SUMP CUTAWAY VIEW . . . . . . . . . . . . ..
FIG. 21 — OIL PUMP ASSEMBLY . . . . . . . e

COUPLINGS — OPEN TYPE MODELS LTH 67, 76, 85 AND 85
FIG. 22 — COUPLING OPEN TYPE — MODELS LTH 67, 76, 86 AND 95 .
FI1G. 23 — COUPLING GUARD — MODELS LTH 67, 76,85 AND 95. . .

PRV — ACTUATORS
FIG. 24 — ELECTRIC — PRV ACTUATORS . .

SPECIAL TOOLS AND SUPPLIES
TOOLS — KITPARTS . . . . . s oW ow p @ s GEa w8
LUBRICANT OILS AND COIVIPOUNDS ’
FIG. 256 — HERMETIC MOTOR EXPANDING MANDREL
BAR JUMPER (LOW VOLTAGE ONLY).

L) W ow

I

10
11

12

14

14

15
15

16
16

17

v

18
18

19

20
20
20
20

.21

21

L. 22
. 22

. 23

23

24

. 24
.o 24
L. 24

. 24



COMPRESSOR MODEL AND PART NUMBERS

FORM 180.44-RP2.1

HERMETIC COMPRESSOR — MTH 67, 76, 85 & 95

Com-| Vari-

Com- 80HZ 60 HZ 50/60 HZ 50/60 HZ 50 HZ 50 HZ
pressor I\éﬁgctluer Eﬂ%gglr' Low High Low High Low High H;?.?s %‘;ﬁs
Code Voltage Valtage Voltage VVulTaga Voltage Voltage Page | Page
B1 | BA, BB | MTH-67 | 364-46184-002 — 364-46184-003 364-46184-006 ——— 4-71 10
B2 BA,BB | MTH-76 | 364-46184-004 364-46184-007 | 364-41184-005 4-71 10
BC MTH-76 | 364-46184-008 | 364-48184-005 364-46184-010 | 364-56184-011| 4—7 | 10
BB MTH-85 | 364-46149-009 364-48149-003 | 364-46149-001 4-7 1 11
Gt |BC MTH-85 | 364-46149-002 | 364-46149-003 364-461458-006 | 364-46149-012 | 4-7 | 11
BD MTH-85 364-46149-006 | 364-46148-012 -7 11
2 BC MTH-95 | 364-46149-004 | 364-46149-005 364-46149-007 | 364-46148-008 | 4--7 | 11
BD, BE | MTH-85 364-46149-007 | 364-46148-008 4-71 1

OPEN COMPRESSOR — LTH 67, 76, 85 & 9
R PartNumber | (rian Tacts | yariable Ports
B1 LTH-67 364-46201-002 47 10
B2 LTH-76 384-46201-003 4 -7 10
c1 LTH-85 364-46202-002 4 -7 1
c2 1 TH-95 364-46202-003 4-7 11




Compressor Gommon Parts List

HERMETIC OPERN HERMETIC OPEN
tem Part Dascription MTH 67 & 78 LTHG7 & 76 MTHB5 & 35 LTHB5 & 95
Part Na. Quan. Part Na. Quan, Part No. | Quan. Part Mo. | Quan,
1 | Support, Rotor w/Bearing Housing 364-46133 1 464-46203 1 464-46134 1 464-46204 1
2 | Pin, Dowel 1/2 Dia. x 3/8 Lg. 028-10646 3 029-10648 3 025-10648 3 029-10646 3
3 [ Scraw, Cap 12 Pt 1/2-13 UNC % 1-1/2 Lg. 021-11933 3 — - 464-11933 3 — -
4 | Screw, Cap Hex Hd. 1/2-13 UMC x 1-3/4 Lg. - - 021-02751 16 - — 021-02751 16
§ | Plug, Hex Hd. — -~ |*D64-42282 1 - u(G4-42282 1
6 | Seal 0" Ring.301 x .064 Thick - —  |[*028-07519 1 - — |=028-07518 1
7 | Cover, High Speed Thrust *064-46122 1 |*064-46122 1 |{¥064-46122 1 |"066-46122 1
§ | Seal,""0" Ring 3-7/8 1.D. x 1/8 Seat #028-04352 1 |*028-04352 1 |m023-D4352 1 |#028-04352 1
g | Seal, 0" Ring 3/8 1.0 x 1/16 Seat *(28-08811 1 |*028-0811 1 ®(128-0811 1 "028-0811 1
10 | Plug, Pipe 1/8 NPTE Hex Sac. Hd. *023-61970 2 [*023-01970 2 |m023-01970 2 |"023-01970 2
11 | Collar, H.S. Thrust *064-46130 1 |*064-46130 1 |B064-46130 1 |"0g4-46130 1
12 | Screw, Cap Hex Hd. 1/2-13 UNC x 1-1/4 La. *021-01567 1 |*021-01567 1 |=021-01567 1 |2021-015667 1
13 | Pin, Insert 3/16 Dia. x 3/8 La. *(29-03991 2 |*029-03991 2 029-03991 2 |"029-03991 2
14 [ Screw, Cap Hex Hd. 3/8-16 UNC x 1-1/4 Lg. D21-01485 15 021-01485 15 021-01485 ] 021-01485 g9
15 [ Washer, Plain 07701274 | 13 | 02101274 | .9 | 021-01274 | 10 | 021-01274 6
16 | Bearing, Thrust *(064-46127 1 |*064-46127 1 |2064-46127 1 |"064-46127 1
17 | Pin, Insert 3/32 Dia. x 3/8 Lg. *029-04551 3 |*029-04551 3 [m029-04551 3 |®029-0455] 3
18 | Gears, High Speed & Low Speed See Nameplate 1 See Mameplate 1 See Nameplate 1 See Nameplate 1
19 | Bearing, Pinion Gear *064-46125 2 |*064-46125 2 |®064-46125 2 "054-46125 2
20 | Screw Cap 12 Pt. Hd. 1/4-20 % 1/2 Lg. 021-11970 2 021-11970 2 021-11970 2 021-11970 2
21 | Washer, Plain *021-01225 2 [%021-01225 2 [=021-01225 2 |=021-01225 2
22 | Impeller See Page 10 1 See Page 11 1 See Page 13 i See Page 13 1
Table 1, Table 2, Table 3, Table 4,
Item 207 Item 207 Item 207 ltem 207
23 | Washer, Impeller 064-46146 1 064-46146 1 064-46146 1 064-46146 1
24 [ Serew, Cap 12 Pt. Hd. 1/2-20 UNF x 2-1/2 Lg. | 021-15683 5 021-15683 5 - - - -
Screw, Cap 12 Pt. Hd. 1/2-20 UNF x 4" L. = = - - 021-12165 5 021-12165 5
25 | Washer, Flat Spring 064-12887 1 064-12887 1 064-21429 1 064-21429 1
26 | Ring, Retaining Internal 029-05601 1 029-05601 1 029-08600 1 029-08600 1
27 | Ring, Seal *064-20435 1 |*064-2043% 1 |=064-46185 1 |4064-46185 1
28 | Plate, 0il Separatar 064-46166 1 064-46168 1 064-46168 1 064-46168 1
29 | Screw, Cap Hex Hd. 3/8—16x 1-3/4 L. = = = - 021-01505 32 021-01505 32
30 | Seal “0” Ring 18 1.0, x 1/8 Sect. *(128-08162 1 |¥028-08162 1 - - — -
Seal “0” Ring 24,347 1.0, % .13 Sect. - — — —  |=028-10088 1 |9028-10088 1
31 | Cover, Low Speed Thrust *064-46128 1 |*D64-46128 1 |B0G4-46128 1 |9064-46126 1
32 | Clip Retainer, Low Speed Thrust - - - - 064-46141 3 064-46141 3
33 | Ball, Steel (B-B) .173 Dia. *029-17369 1 |*029-17369 1 [®029-17369 1 |"029-17388 1
34 | Seal, "0 Ring 1/8 1.D. x 1/16 Sect. *(28-10058 1 |*028-10058 1 |#028-10058 1 |4028-10098 1
35 | Callar, Thrust Low Speed *(64-46169 1 |*064-461656 1 |=0p4-46132 1 |"064-46132 1
35 | Screw, Cap 12 Pt Hd. 5/16—24 % 1-3/4 Lg. %(21-11832 1 [%021-11532 1 [=021-11532 1 |#021-11532 1
37 | Bearing, Gear,Front Low Speed *064-46123 1 |*064-46123 1 |=084-46124 1 [s064-46124 1
38 | Bearing, Gear, Rear Low Speed *(64-46148 1 |*064-46208 1 |"064-46148 1 |#06A4-46206 1
39 | Seal “0" Ring, 5/8 1.0. x 3/32 Sect. *[)28-04665 1 |*028-04665 1 [®028-04665 1 |7028-04665 1
40 | Ring, Shaft Seal, Low Speed #064-48150 1 - —  |=064-48150 1 - -
Cover, Seal, Low Speed - = 064-48207 1 = = 064-48207 1
41 | Screw, Cap Hax Hd. 3/8-16x 1 La. = - 021-01433 4 — 021-01433 4
42 | Seal, 0" Ring 4 1.0, x 1/8 Sect. - - 028-04345 1 - - 028-04349 1
43 | Spring, Helical - - 029-11568 1 - - 029-11568 1
003 -003
a4 | seal, “0" Ring 2-1/8 1.D. x 3/16 Sect. - — 028-04519 - - 028-04519 2
45 | Ring, Shaft Seal - — D64-15385 1 - - 064-15385 1
-010 010
4§ | Collar, Shaft Seal - - 064-12318 1 — - 064-12318 1
-009 -009
47 | Plug, "0 Ring, /16—18 UNF 023-07158 1 023-07158 1 023-07158 1 023-07158 1
48 | Seal,”'0" Ring, 18~1/2 x 1/4 Sect. & #(28-09432 1 |*028-09432 1 |B028-09432 1 |®028-09432 1
49 | Screw, Cap Hex Hd. 1/2-13x 2 Lg. 021-11190 16 - - g21-11190 16 = -
50 | Screw, Cap Hex Hd. 3/8—16x 1-1/2 Lo. 021-01437 20 021-01487 20 - — == -
51 | Seal, "0" Ring, 27.847 1.0, x 1/8 Sect. *028-10102 1 [*028-10102 1 — — = =
Seal, 0" Ring, 32.597 1.0, x 1/8 Sect. — = - —  |®028-09998 1 |"028-09998 T
52 | Pin, Dawel 029-11687 2 = = 028-11687 2 - -
53 | Nipple, Pipe 2 Sch. 40 x 3-1/2 Lg. 070-02090 1 070-02090 1 — — = =
Mipple, Pipe 2 Sch. 40 x 2-1/2 La. - = = — | 070-02088 1 | 070-02086 1
54 | Flange, Special 064-46070 1 064-48070 1 064-46070 1 DB4-46070 1
55 | Oil Reservoir (Emergency) 364-46178 1 364-46178 1 364-46178 1 364-16178 1
56 | Elbaw, Fla. Hyd. 90° 3/4 0.D. x 3/4 UNF 02312112 1 02312112 1 023-12112 1 02312112 1
57 | Tube, 3/4 0.D. x .041 Wall 003.00952 | A.R. | 005-0095Z | A.R. | 003-00952 | A.R. p03-00852 | AR,
58 | Elbow, 80° 3/4 T x 3/4 NPTE 423-10700 1 023-10700 1 023-10700 1 023-10700 1
59 | Connector, 1/4 MPTE x 1/4 Tube 064-09940 1 064-09940 1 064-09940 1 064-09940 1
+# Bearing and Seal Kit, MTH—LTH 67 and 76, Part Mo, 434-46500,
Bearing and Seal Kit, MTH—LTH 85 and 85, Part No., 464-46501.
A Motor Bearing and Seal Kit, MTH 67, 76, 85 and 95, Part No. 464-46502.
@ Shaft Seal Kit, LTH 87, 76, 85 and g5, Part No. 464-46503.

A.R.—As Required.



Compressor Common Parts List

FORM 180.44-RP2.1

HERMETIC OPEN HERMETIC DPEN
Itam Part Deseription MTH 67 & 76 LTH 67 & 76 MTHB858& 95 LTH 85 & 85
Part No. | Quan, Part Mo, Quan. Part No, | Duagm, Part Mo, | Quan.
60 | Tube, Orifice 064-46129 1 064-46129 1 064-48125 i 064-45129 1
61 | Cover, Gear Chute 064-46213 1 064-46213 1 064-46214 i 064-46214 1
62 | Screw, 12 Pt. Hd. 1/4-20 % 1/2 La. *021-11970 3 |*021-11970 1 |®021-118970 3 [®021-11970 1
63 | Plug, Hex Socket Hd. 1/2 023-01994 2 023-01994 2 023-01394 2 023-01994 2
64 | Plug, Pipe Hex Sac. Hd. 1/4 023-01973 1 023-01973 3 02301973 1 023-01973 3
65 | Plug, Pipe Sq. Socket Hd. 1-1/4 023-02015 3 02302018 3 - - - -
66 | Plug, Pipe Sq. Sacket Hd. 1-1/2 023-02021 7 023-02021 2 023-02021 2 023-02021 2
67 | Plug, Pipe 2 x 11-1/2 NPT - - - — 023-04027 1 023-04027 1
68 | Cap, Seal Oil Helief - - 065-06394 1 — - 065-06334 1
69 | Plunger, Oil Reliet Valve - - 064-14790 1 - 464-14790 1
70 | Gasket, 13/16 0.0. x 5/64 Thick - - 028-03021 1 - - 028-03021 1
71 | Washer, 17/84 1.D. x .018 Thick - - 021-11973 El - = 061-11973 5
72 | Spring, Helical = - 029-06143 1 - - 029-06143 1
73 | Scrall, Rator 064-46131 1 064-46131 1 064-46145 1 064-46145 i
74 | Plate, Diffuser Seg Page 10 1 See Page 11 1 See Page 13 1 See Page 13 1
Table 1, Tahle 2, Table 3, Table 4,
Itam 208 Item 206 ltem 206 Itemn 206
75 | Plate, Nozzle Base See Page 10 1 See Page 11 1 | SeePage 13 1 See Page 13 1
Table 1, Table 2, Table 3, Table 4,
ltem 205 Item 208 Item 205 Item 205
76 | Screw, Cap 12 Pt. Hd. 3/8—16 x 7/8 L. 02111139 L] 021-11139 B - - - -
Screw, Cap 12 Pt. Hd, 3/6-16 x 1" Lyg. - = o = 021-11149 9 021-11148 9
17 | Gasket 064-20680 1 064-20860 1 064-21463 1 064-21463 1
78 | Ring, Seal Impeller See Page 10 1 See Page 11 1 See Page 13 1 See Page 13 1
Tahle 1, Table 2, Table 3, Table 4,
itam 204 ltem 203 ltem 203 Item 203
79 | Washer, Flat Spring See Page 10 1 See Page 11 1 See Page 13 1 See Page 13 1
Tahle 1, Tahle 2, Table 3, Table 4,
Item 203 Item 204 ltem 204 Item 204
80 | Ring, Retaining Oil Seal Sea Page 10 1 See Page 11 1 See Page 13 1 See Page 13 1
Table 1, Tahle 2, Table 3, Table 4,
Itemn 208 Item 202 ltern 208 Item 201
81 | Device, Pre-rotation Vana See Page 10 i Sae Page 11 1 See Page 13 1 Ses Paga 13 1
Table 1, Table 2, Table 3, Table 4,
{tem 201 Item 201 Itern 202 Item 202
82 | Screw, Cap 12 Pt. Hd. 3/B—16 x 1-1/2 L. 021-11175 ] 021-11175 5 021-11175 5 021-11175 5
83 | Screw, Cap 12 Pt. Hd. 1/2-24 x 6" Lg. 021-11998 1 021-11998 1 021-11988 | 1 021-11998 1
84 | Washer, Special 084-08815 1 064-08815 1 064-08815 i (64-08815 1
85 | Shaft, Control 029-13681 1 029-13581 1 029-13581 1 029-13581 1
86 | Cover, Shaft Contral 064-13509 1 064-13809 1 064-13909 1 064-13909 i
87 | Gasket 028-00781 1 028-00781 1 028-00781 1 028-00781 1
88 | Seal, 0" Ring 1-1/8 1.D. x 1/8 Sect. 028-07002 2 028-07002 2 028-07002 2 028-07002 2
89 | Seal,"0" Ring 1 1.0. x 1/8 Sect. 028-09303 1 028-09309 1 028-09309 i 028-09309 1
90 | Lever, P.R.V. Device Intarnal 364-20399 1 364-20399 1 364-21442 1 364-21442 1
91 | MNut, Hex 3/8" 021-00474 2 021-00474 2 - - - -
Nut, Hex 1/2-20 UNF — = = = 021-10171 3 021-10171 3
92 | Bearing Rod, End Spherical 029-08343 2 029-08343 3 029-07015 2 025-07015 2
93 | Screw, Cap 12 Pt, Hd, 3/8-16 x 1-1/4 Lg. 021-11141 15 021-11141 i 021-11141 14 - -
94 | Screw, Special 5 - - = 064-09078 1 064-09079 1
95 | Secrew, Special 064-10825 1 064-10825 1 064-09078 1 064-09078 1
95 | Red, Adjustable 064-12314 1 064-12314 1 064-09080 1 064-09080 1
97 | Fill Piecs 064-12328 3 064-12328 3 064-09070 1 084-09070 1
98 | Lockwasher, Spring 064-10815 1 064-10815 1 - - - =
99 | Pin, Cotter 021-01083 1 021-01083 1 021-071083 1 021-01083 1
100 | Screw, Cap Hex Hd. 1/4-20x 1-1/2 Lg. 021-02399 1 021-02399 1 — - - -
101 | Screw, Cap Hex Hd. 1/4—20x 1" Lg. 021-11914 3 021-11914 3 021-11914 2 021-11914 4
102 | Mut, Hex. 1/4-20 021-00450 18 021-00450 8 021-00450 16 021-00450 8
103 | Motor, PRV 02517174 1 025-17174 i 025-17605 1 025-17808 1
104 | Screw, Cap 1/4—-20 x 3/4” Lg. 021-01379 7 021-01373 3 021-01379 7 021-01379 3
105 | Arm, Crank PRV 025-17073 1 025-17073 1 064-33690 1 064-33690 1
106 | Screw, Set Hex Soc. Hd. 10-24 UNC x 3/8" La. - - - - 021-03910 1 021-03910 1
107 | Link, Ext. PRV & Motor 064-28260 2 064-28260 2 064-32604 1 064-32604 1
108 | Link, Ext. PRV & Motor - - = = 064-32609 i 064-32609 1
109 | Lever, PRV 364-28236 1 364-28238 1 364-28238 1 364-28236 1
110 | Bolt, Shoulder 1/4—20 064-28286 1 064-28286 1 064-33744 1 064-33744 1
111 | Ring, Stesl 064-28284 1 064-28284 1 054-29258 i 064-29258 1
112 | Bolt, Shoulder 1/4—20 x 1-3/8" Lg. 064-28282 1 064-28262 1 064-28262 1 064-29262 1
113 | Lockwasher, 1/4" 021-D5267 2 021-05267 2 021-05267 2 021-05267 2
114 | Washer, 9/32" 021-05165 4 021-05165 4 021-05165 g 021-05165 4

@ p 3%

Bearing and Seal Kit, MTH-—-LTH 67 and 76, Part No. 464-46500.
Bearing and Seal Kit, MTH—LTH 85 and 95, Part No. 464-45501.
Motor Bearing and Seal Kit, MTH 67, 76, 85 and 95, Part No. 464-46502.
Shaft Seal Kit, LTH 67, 76, 85 and 95, Part No. 464-46503.
A.R.—As Required.



Compressor Gommon Paris List

HERMETIC OPEN HERMETIC OPEN
Item Part Description MTH 67 & 76 LTH E7& 76 MTH 85 & 95 LTHBE & 95
Part Mo. | Quan. | PertMo. | Ouan. Part Mo, | Quan. | Partflo. | Quan.
115 | Bracket, Motor Mounting o - - - — 364-32608 | 1 364-32605 1
116 | Control, Temperature {Hot) 025-15341 1 025-15381 1 025-15381 1 025-15381 1
-002 -002 -002 -002
117 | Elbow Ginch, 45° 3/4” Tube x 3/4” NPTE 023-07264 2 023-07264 2 023-07264 2 023-07264 2
118 | Tube, 3/4" 0.D. x .045" Wall D64-46069 1 064-46069 1 (064-46068 1 064-46068 1
119 | Lockwasher, Spring 1/2” - - - - 021-05271 1 p21-052M 1
120 | Fillpiece - - - - 064-09068 1 064-08063 1
121 | Compressor, Sealer GR-AVY 01301671 | A-R.| 01301871 A.R. | 01301671 | AR 013-01671 A.R.
122 - - - - — - — -
123 | Sealant 01301678 | A.R. - - 012-01678 | A.R. | 013-1678 A.R.
124 | Gasket, Hand Hole Cover A 064-22039 1 - = 064-22039 1 - -
125 | Plate, Handhole 064-21997 1 - = 064-218897 1 - -
126 | Screw, Gap Hex Hd, 3/8"—16x 1" Lg. 021-01477 8 - - 021-01477 8 -
127 | Box, Electric Oct. 025-10290 1 - - 025-10290 1 - -
128 | Cover, Electric Box 025-10291 i - - 025-10291 1 - -
129 | Gaskat, Handhale Cover & *070-07509 1 - — |*070-07508 1 - -
130 | Covar, Handhale 064-46035 1 - - 064-46035 1 - —
131 | Ring, Shaft Retainer 064-46156 1 - - 064-46156 1 - -
132 | Plate, Retaining Ring 064-46147 1 - - 064-46147 1 - -
133 | Ring, External Retaining 029-16865 2 - - 029-16865 2 - -
124 | Screw, Machine 1/4"—20 x 3/4" 021-01898 4 - - 021-01898 4 - -
135 | Key, Special A 064-46186 1 - 064-46188 1 - -
136 | Plug, Liquid Seal 064-46144 1 - 2 064-46144 i - -
137 | Seal “0" Ring 1-3/8" x 1/8" Sect. & 028-08633 1 - 028-08633 1 - -
138 | Screw, Cap 12 Pt. Hd, B/16"~18 x 1-1/2" Lg. 021-11142 4 - - 021-11142 4 - -
139 | Washer, Conical a 021-15545 4 - - 021-15545 4 -
140 | Plug, Stator Locking 064-12161 1 - = 064-12161 1 - -
741 | Seal, “0” Ring 18/16" 1.D, x 3/32" Sect. 028-05403 1 - - 028-05403 1 - -
142 | Housing, Mator See Page 10 1 - - See Page 13 1 - -
Table 1, Table 3,
item 218 Item 219
143 | Plug Pipe, 1/4"—18 NPTE 023-01872 2 - - 023-01972 4 - -
144 | Support, Bearing Terminal End 064-45897 | 1 - — | D64-45997 1 - -
145 | Cover, Liquid Seal See Page 10 1 - - See Page 13 1 - —
Table 1, Table 3,
ltem 216 3 ltem 239
146 | Gasket, Cover Liguid Seal a 064-45992 1 - —  |*D64-45992 1 - -
147 | Serew, Cap Hex Hd. 3/8"-16x 1" La. 021-01477 34 = - 021-01477 34 w -
148 | Gasket, Bearing Support Terminal End & 064-16871 1 - —  |*064-16871 1 - -
149 | Ring, Seal A 06411997 2 &= *0g4-11997 2 -
150 | Ring, Retainer Internal ] 029-08498 2 = | = 029-08498 2 = -
151 | Washer, Flat Spring 064-120061 2 - - 064-12001 2 — -
152 | PipePlug  1/8"-27 NPTE 023-01969 2 - - 023-01963 2 - -
153 | Bearing, Motor & 05446155 1 - — |*DB4-46155 1 - -
154 | Ring, Internal Retaining 029-13615 i - - 029-1361% 1 - =
155 | Stator See Nameplata 1 - - See Mameplate 1 - s
155 | Hotor, Hermetic Mator See Page 10 1 - - See Page 13 1 — -
Tahle 1, Table 3,
Item 219 item 217
157 [ Insulation, Thermal See Page 10 2 - - See Page 13 2 - -
Table 1, Table 3,
\tem 227 ltem 235
158 | insulation, Thermal See Page 10 1 - See Page 13 1 - -
Table 1, Table 3,
Item 233 o ltem 229
159 | Bar Shaft, Couplin 064-46119 2 = - 0g4-46119 2 — -
160 | Strap, Cable Ses Page 10 i - = See Page 13 1 - -
Tahle 1, Table 3,
ltem 226 itemn 228 .
161 | Serew, Machine Rd. Hd. Recd. 10-24 % 1/2" \g.| See Page 10 1 - - See Page 13 1 - -
Table 1, Table 3,
ltem 228 | item 226 | o
162 | Tubing, Electrical Insulating See Page 10 1 — - See Page 13 1 - -
Table 1, Table 3,
|tem 217 ltem 217
163 | Terminal, Pushon 025-06642 4 - - 025-06642 4 - -
164 | Varnish, Scotch Cast Resin 013-01016 AR — = 013-01016 AR — —
165 | Label, Caution See Page 10 1 - - See Page 13 1 — -
Tahle 1, Tahle 3,
Item 237 v o Item 201
168 | Terminal, Elactric 1/4" NPTE 025-18134 4 - - 025-18134 4
187 | Box, Terminal 364-42276 1 = 364-42276 1
168 | Support End, Terminal Bax 064-45853 1 - - 064-45893 i
169 | Screw, Cap 3/8"-16x 5/8" Lg. 021-08333 4 - 021-08333 4
170 | Cover, Electrical End Support See Page 10 1 - See Page 13 1
Table 1, Table 3,
ltem 233 ltem 233

A Motor Bearing and Seal Kit,

A.R.—As Required.

MTH 67, 76, 85 and 95, Part No. 464-46502.



FORM 160.44-RP2.1

Compressor Common Parts List

HERMETIC OPFEN HERMETIC OPEN
Item Part Deseription MTH 87 & 76 LTH 67 & 76 MTH 85 & 95 LTH B5 & 95
Part Mo. | Quan. Part No. | COuen. Part No. | Ouan, Part Mo. | Quan,
171 | Screw, Cap 12 Pt. Hd. 1/4"-20 x 3/4” Lg. See Page 10 4 - - Ses Page 13 4 - -
Tahie 1, Table 3,
Item 234 ltem 234
172 Mut, Hex 1/4"-20 UNC Sea Page 10 a - - See Page 13 4 - -
Table 1, Table 3,
Item 235 Item 209
173| Label, Caution 035-01051 1 = — 035-01081 1 - -
174 Kit, Current Transformar See Page 10 1 - - See Paga 13 1 - -
175| Adhesive 013-00852 | AR - - 013-00852 | A.R. - -
176 | Terminal, Mator Ses Page 10| A.R. - - Ses Page 13 | A.R. - -
Tahle 1, Table 3,
ltem 204 ltem 709
177 | Lug, Terminal See Page 10 | A.R. - - See Page 13 | A.R. - —
Table 1, Table 3,
Item 210 ltern 210
178 | Label, Ground See Page 10 | A.R. - - See Page 13 | A.R. - -
Table 1, Tabie 3,
Item 211 item 213
179 | Screw, Cap Hex Hd. 1/4"—20 % 1/2" Lg. See Page 10 | A.R. = -~ See Page 13 | A.R, - -
Table 1, Table 3,
ltem 212 ltam 211
180 | Lockwasher, 1/4” See Page 10 | A.R. - - See Page 13| A.R. - -
Table 1, Table 3,
ltern 213 ltem 212
181 | Bracket, Terminal See Page 10 | A.R. - - Ses Page 13 | A.R. - -
Tahle 1, Table 3,
Itam 215 Item 215
182 | Bar, Electrical Jumper See Page 10 | A.R. - - See Page 13 | A.R. - -
Tahle 1, Table 3,
ltem 216 Iten 220
183 | Lockwvasher, Spring 3/8" See Page 10 | A.R. - — See Page 13 | A.R. - -
Table 1, Table 3,
ltemn 218 ltam 225
184 | Cap, Screw Hex Hd. 3/8"=16 % 1-1/2” La. See Page 10 | A.R. i — See Page 13 | ALR. — —
Tahle 1, Table 3,
ltem 220 Item 221
185 | Mut, Hex 3/8" See Page 10 | A.R. - - See Pags 13 | "A.R. - -
Table 1, Table 3,
Itern 221 Item 222
186 | Washer, Plain 13/32" 1.D. See Page 10 | A.R. - - See Page 13 | A.R. - -
Table 1, Tahle 3,
ltern 222 Itemn 224
187 | Washer, Plain 21/32" 1.D. Sea Page 10 | A.R. - = See Page 13 | A.H. - =
Tahle 1, Table 3,
Item 223 ltem 223
188 | Adhesive, Sealing See Page 10 | A.R, = - See Page 13 | A.R. - -
Table 1, Table 3,
ltem 223 ltem 232
189 | Tube, Micarta See Page 10 | A.R. - - Ses Page 13 | A.R. — —
Table 1, Table 3,
. ltem 225 ltem 234
190 | Label, Safety Matice See Page 10 | A.R. - w4 See Page 13 | A.R. - —
Tahle 1, Table 3,
ltem 226 ltem 229
191 | Serew, Cap Hex Hd. 5/16" UNC x 1/2” Lg. See Page 10 | A.R. - - See Page 13 | A.R. - -
Table 1, Table 3,
Item 227 Item 230
192 | Plate, Insulating See Page 10 | A.R. - - See Page 13 | A.R. - -
Tahle 1, Table 3,
Itern 228 ltem 235 _
193 | Lockwasher 5/16” See Page 10 | A.R. - - See Page 13 | A.R. - -
Table 1, Tahle 3,
ltem 230 ltem 231
194 | Tape, Fibre Glass Sed Page 10 | A.R. - - See Page 13 | A.R. — -
Table 1, Table 3,
Item 236 Item 234
195 | Insulation, Thermal 3/4" 1.0, x 1/2" x 1" Sea Page 10 | A.R. - - See Page 13 | A.R. - -
Table 1, Table 3,
Item 238 ltem 214
196 | Elbow, 45°% 1/2” Tube x 3/8" NPTE 023-07172 1 = - 023-07172 1 - -
187 | Tube, 1/2" 0.0. x 049" Wall x 63" Long 064-31772 1 - - 064-31772 1 - -
198 | Connector, 1/2” Tube x 1/4" NPTE 023-08562 1 = = = - = -
199 | Elbow, 90°, 1/2” Tube x 1/4” NPTE — — - - 023-8873 1 = -
200 | Plug 026-20281 2 = = 028-20261 2 - -
Y Bearing and Seal Kit, MTH—LTH 67 and 78, Part Mo. 464-46500.
@ Bearing and Seal Kit, MTH—LTH 85 and 85, Part No. 464-46501.
A Motor Bearing and Seal Kit, IMTH 67, 76, B5 and 95, Part No. 464-46502.
@ Shaft Seal Kit, LTH 67, 76, 85 and 95, Part No. 464-46503.

A.R.—As Required.



HERMETIC COMPRESSOR
Models MTH 67—76 AND MTH 85—95

157

158

157

Motor Section

Section “X"-"X"

sspyes
137 132

(See page 16 —
Fig. gaor Fig. 8)

126

133

AN

/E G S S T S A 140, 141 155 156
B = / E
1477 |0 T
= M|
=t 7
144 -4
, 153 LOW VOLTAGE
145 . 143
\\F N 154
i - 180
147 ‘ \iq% Xt
T | ey i
151 =~ e = i
— - - T Q i 8
» )
- : e
g 151 . f
= IEL . 7
T 5 149 i ! x¢
'_
Q
1_.
= :
w 149 150 152 : .
z HIGH VOLTAGE [T~
5 148 : \
‘ = g
Bl "‘ 138,139 1
LIQUID OUTLET |
‘ SHOWS HIGH VOLTAGE
143 142 MOTOR ARRANGEMENT.
FIG. T — CUTAWAY VIEW — MTH 67, 76, 85 AND 95

B

i

s

32 131
h IJIBF'



FORM 160.44-RP2.1

HERMETIC COMPRESSOR
MODELS MTH 67—76 AND MTH 85—85

Compressor Section
22
"
| 25
.
26\ | IETE l
- 20,21 | D ; | : Js
19 i “ 1

P

({a]
i

Tl

= WA SeeDgwail A

£

=

37 17

il

f T
35 |36

— |14as
17 : ﬁ

MTH 67 AND 78

53

54 ~

L ——

131

51
29

74

76

33
34

36

35

32
14

30 LJ

“[ 75

82

80

79

77

DETAIL “A”



Variable Parts — Models MTH 67 AND 76

TABLE 1 — VARIABLE PARTS — MTH 67 (HERMETIC COMPRESSOR)

180,240HP50/60HZ
180, 240 HP B0 HZ 180,240HP50/60HZ | 180, 240 HP 60 HZ 350 HP 60 HZ

g Deseripien g B84 188002 36446180003 | | 36446184004 | |364-46184.005
W yrhe7 by, | TV MTHET Hy. || MTHTE LV, /) MTH-76 H.V.

180, 240 HP 50 HZ

o |3B4-46184-000
YA MTH-67 L.V.

200 |Common Parts 1 |See Pages4—7 | — — - - — -
201 |Device Pre-Rotation 1 1364-15250 1 |364-15250 1 |364-15249 1 364-15250
202 | Tubing, Elect. Inc. /8 1.D.x 24} — - 064-31423 - — 1 —
Lg.

Ring, Seal Impeller 1 1064-20430 064-20430 1 |064-20431 1 064-20430

Washer, Flat Spring )1_ [64-06242 064-06242 064-05741 1 064-06242
205 |Plate, Nozzle Base 1 | 064-20409 D64-20409 1 |064-20410 1 |064-20410 064-20409
206 |Plate, Diffuser 1 1084-11810 064-11810 1 |064-11638 1 |064-11638 064-11810
207 |impeller 1 |064-46178 064-46179 1 |064-46180 { |064-46180 064-46179
208 | Ring, Ret. Ol Seal 1 1064-06243 064-06243 1 |064-05742 1 |064-05742 064-06243

Terminal, Motor § |025-18133 025-18133 ,B_ 025-18133 3 1025-18133 025-18133
210 | Lug, Elec. 025-19985 - - 1 |025-19985 -
211 | Label, Ground 035-02712 — - 1 |035-02712 —
712 | Ser., Cap Hex Hd. 1/4-20 UNC 021-08379 = - 1 |021-08379 —

12
Lockwasher
Ser., Mach. Rd. Hd. Recd.
#10-24 % 1/2
Bracket, Term. il
Bar, Elec. Jumper 3
Rotor, Hermetic Motor 1
B
i
6

021-08276
021-08209

021-08276 2
021-08209 -

213
214

06442759
764.95037-003
26446190
021-05247
064-46170
021-01485

064-27898 p64-42259 064-27898
- 764-95037-003
36446198 364-46191

1
021-06247 021-05247 3
i
3

064-42259
764-95037-003) -
364-46191 1
021-05247 3
1
3

215
216
217
218

6

3
364-46198 1
021-05247 G
1

6

Lockwasher, Spring 3/8
Housing, Motar o
Ser., Cap Hex Hd.3/8-16 x

064-46153
021-01485

064-46153 064-46170
021-01485 021-01485

06445170 |
021-01485

220

1-1/4” Lg.

221 | Nut, Hex 3/8 6 |021-00466 3 |021-00466 021-00466 3 |021-00466 021-00466
927 | Washer, Plain 13/32 L.0. 12 |021-01274 6 l021-01274 |12 |021-01274 6 (021:01274 |12 |021-01274
923 |Washer, Plain 21/32 LD, 3 102101239 g 021-01239

013-02065
064-42127
035-03156 - - 035-03156
021-01411 = =% 021-01411 -

224
225
226
221

Adhesive, Sealing
Tube, Micarta
Lahel, Safety Notice
Ser., Cap Hex Hd. 5/16-18 i
UNCx 1/2
Plate, Insulating - - 025-14470 - 3 1025-14470 -
Insulation, Thermal 064-24462 064-29412 064-24462 064-29412 064-24462
Lockwasher, /16 021-08687 - - 021-08697 - - (021-08637
Strap, Cahle - - 025-11088 - 1 |025-11088
Cover, Elec. End Support 2 |064-21502 064-21502 -
Ser. Cap 12 Pt. Hd. 1/4-20 % 021-11741 021-11741 -
3/4 Ly.
Mut, Hex 1/4-20 UNC 021-00450 | 021-00450
{nsulation, Thermal 064-24480 064-24480
Tape, Glass Fibre — — 035-00131 -
Label, Caution - 035-00874 -
lnsulation,T'hermaI 3/41.0.x 6 |064-46087 — - 06446087 -
/AW ox 1
Cover, Liquid Sesl 1

035-03156
021-01411

230
231
232
233

064-21502
021-11741

021-00450
064-24480

235
236
237
238

06446087

239 364-46121 1 |364-46121 1 [364-46121 1 364-46121




FORM 180.44-RAP2.1

Variable Parts — Models MTH/LTH 67 AND 76

TABLE 1 — VARIABLE PARTS — MTH 76 {(HERMETIC COMPRESSOR)

180, 240 HP 50 HZ 305 HP, 60 Hertz 305 H.P. 60 Hertz
Itam Description 364-46184-007 364-45184-008 364-46184-010 364-46184-011
Oty. Qty. Qiy. Oty.
MTH-76 L.V. MTH-76 L.V. MTH-76 L.V. MTH-76 H.V.
200 | Common Parts 1 See Pages 47 o = _ _ _ _
201 | Device Pre-Rotation 1 364-15249 i 364-15249 1 364-15248 1 364-15249
202 | Tubing, Elect. Inc. 5/8 1.D. x 24 Lg. - - - - = . 1 | 082-31423
203 | Ring, Seal Impeller 1 | 064-20431 1 | 064-20431 1 | 064-20431 1 | 064-20431
204 |Washer, Flat Spring 1 | 064-05741 1 064-05741 1 | 064-05741 1 | 064-05741
205 |Plate, Nozzle Base 1 | 064-20410 1 | 064-20410 i | 064-20410 1 | 064-20410
206 |Plate, Diffuser 1 | 064-11638 1 | 064-11638 1 | 064-11638 1 | 064-11638
207 | Impeller 1 | 06446180 1 | 064-46180 1 | 064-46180 1 | 064-46180
208 | Ring, Ret. Oil Seal 1 | 064-05742 1 064-05742 i | 064-05742 1 | 064-05742
209 | Terminal, Motor 6 | 025-18133 6 | 025-18133 6 | 025-18133 3 | 025-18133
210 | Lug, Elect. - - - - - - 1 | 025-19985
211 | Label, Ground - - - - - - 1 | 035-02712
212 |Scr., Cap Hex Hd. 1/4-20 UNC x 1/2 - - - - - - 1 | 021-08379
213 | Lockwasher - - - — - - 1 | 021-08276
214 |Ser,, Mach. Rd. Hd. Recd. #10-24 x 1/2 | — - - - — - 1 | 021-08208
215 | Bracket, Term. 6 | 068442259 6 | 064-42259 6 | 06442259 3 | 064-27898
216 | Bar, Elec. Jumper 3 | 764-95037-003 3 | 764-95037-003 3 | 764-95037-003 - —
217 | Rotor, Hermetic Motor 1 | 364-46190 1 | 364-46190 1 | 364-46164 1 | 364-46198
218 | Lockwasher, Spring 3/8 6 | 021-05247 6 | 021-05247 6 | 021-05247 3 | 021-05247
219 | Housing, Motor 1 | 064-46170 1 | 064-48136 1 | 06446136 1 | 064-46153
220 |Scr., Cap Hex Hd. 3/8-16 x 1-1/2 Lg. 6 | 021-01497 6 | 02101497 6 | 021-01497 3 | 021-01497
221 |Nut, Hex 3/8 6 | 021-00466 6 | 021-00466 6 | 021-D04G6 3 | 021-00466
222 |Washer, Plain 13/32 1.D. 12 | 021-01274 12 | 021-01274 12 | 021-01274 6 | 021-01274
223 |Washer, Plain 21/32 1.D. - - - - - - 3 | 02101239
224 | Adhesive, Sealing — - ~ - — - .010 | 013-02065
225 | Tuhe, Micarta - - - - — - 3 | 064-42127
226 | Labsl, Safety Notice 1 | 035-03156 1 | 035-03156 1 | 035-03156 - —
227 |Ser., Cap Hex Hd.5/16-18 UNC x 1/2 1 02101411 11 02101411 1 | 021-01411 - —
228 | Plate, Insulating - — = - — - 3| 025-14470
229 | Insulation, Thermal 1 | 064-24462 1 | 064-24462 1 | 064-24462 1 | 064-29412
230 | Lockwasher, 5/16 1 | 021-08697 1 | 021-08697 1 | 021-08697 - -
231 | Strap, Cable - - - - - - i | 025-11098
232 | Cover, Elect. End Support 2 | 064-21502 2 | 0B84-21502 2 | 064-21502 - -
233 |Ser. Cap 12 Pt. Hd. 1/4-20 x 3/4 Lg. 4 | 021-11741 41 021-11741 4 | 021-11741 - —
234 | Nut, Hex 1/4-20 UNC 4 | 021-00450 4 | 021-00450 4 | 021-00450 —
735 | Insulation, Thermal 2 | 064-24480 2 | 064-24480 2 | 064-24480 - —
236 | Tape, Glass Fibre - - - — - - 1Ft. | 035-00131
237 | Label, Caution - - - - - - 1 035-00874
238 | Insulation, Thermal 3/4 1.0.x 1/2 x 1 6 | 064-46087 6 | 0684-46087 6 | 064-46087 - —
239 | Cover, Liquid Seal 36446121 1 | 36446121 1 | 364-46196 1 | 364-46196
TABLE 2 — VARIABLE PARTS — LTH 67 & 76 (OPEN COMPRESSOR)
i Dasciitin Qty. 364-46201-002 iy, 364-46201-003
LTH-67 LTH-76
200 | Commaon Parts 1 | See Pages 4—7 - -
201 | Device Pre-Rotation 1 364-15250- 1 364-15249
202 | Ring, Retaining Oil Seal 1 | 064-06243 1 | 064-05742
203 | Ring, Seal Impeller 1 ] 064-20430 1 | 064.20431
204 |Washer, Flat Spring 1 | 064-06242 1 | 064-05741
205 |Plate Nozzle Base 1 064-20409 1 064-20410
206 | Plate Diffuser 1 064-11810 i 064-11638
207 | Impeller 1 | 06446179 1 | 064-46180

11



OPEN COMPRESSOR
MODELS LTH 67—76 AND LTH 85—85
Compressor Section

il 22
1
25
55
gl
3 16— ///,,/81
g
‘ 17
10 W
8 -
11
12
13 3 [
7 il e TR =t
14,156 ! ol — See Detail “A” >
i ; = _ < ——23
Jeigr ' :::::::; 7 -33
40— por L _g;;;;gééé -34 1 -
ffiiiiii 36 % TH—J(—)f
_ ;;p;%ﬁé’ )
- -
43 / -3
‘ 32
ah o N H o = D
46 / 55 — ' pad P14_ : 173
T 17
45 62 47 | A o 30 5 L
18- ! |
- 1 129 82
4 el 48 51 '
\TE ‘ i o 80
i 5 3 79
77
53— |

‘ zas i 5 T
>34

74
31
5 76
Iy
35 Tze
14,15

_17' ﬁ

LTH 67 AND 76

DETAIL “A”
FIG. 2 — CUTAWAY VIEW — LTH 67, 76, 85 AND 95 A



FORM 160.44-RP2.1

Variable Parts — Models MTH/LTH 85 AND 95

TABLE 3 — VARIABLE PARTS — 85 — 95 (HERMETIC COMPRESSOR)

240, 305 HP-60 HZ 354 HP-B0 HZ |05, 364 HP—50 HZ | 308, 354 HP-50 HZ 105, 354 HP=30 HZ
) ASHP-BOHZ | oypppsoHz 305 KA~ 60.Heriz 305, 354 HP-50 HZ| 354 390 P50 HZ | 354 d00 Hp-ga bz | “PUFPSUHZ | 26D HP-SOHZ | sy hp60 HZ
L Deseripiag 364-45148-002 364-45143-003 364.46149-004 36445142005 [36448143-006 | [36445149-007 364-45149-003 364.46149-009 36446143-011 364-46149-012
eef e L, |0 s v, |00 weas Ly, | O wrheas oy, | O mias Ly, | wrhs L. @l rgs v, |9 wreees Ly, | Y| mreas Ly, | O uraas v,
200 | Comman Parts 1 |See Pagesd4—-7 | — - — - — - = - | |SesPagesd—7 | — = = - - - - =
201 | Labef, Caution - E 1 |0d5-00874 & = 1 |035-00874 - - - - 1 |035-00874 = = - = | |035-0087
202 |Deite, Prerotation 1 |364-15265 1 |368-15285 1 |364-15288 1 |364-15268 1 |364-15255 1 |364.15256 1 |364-15266 1 |364.15258 1 |a84-15255 1 |364-15255
203 | Ring, Seal Impeller 1 |oga-21818 i |os2141a 1 |o84-21417 1 |06a-21417 1 |064-21418 1 |osa-21417 1 |og421417 1| 08321418 1 |064-21418 1 |o64-21418
204 |Washer, Flat Saring 1 |0sa-5882 1 |ne4 osse3 | |o84-05656 1 |064-05636 1 |08s-05683 1 |064.05656 1 |064-15858 1 |084-05683 | | 064-05683 | |084-05583
205 | Plate, Nozzla Base 1 [064-21543 T 06421843 | |084-21644 1 [068-21644 1 |083-21643 1 |06d-21644 T |o64-21644 1 08421843 T (06821643 (W AE
206 |Plate, Diffuser 1 |064-12139 1 |064-12139 1 (08412103 | [o8s12103 1 |0g4-12138 1 |06a-12108 1 |064-12103 1 |os412139 | |osa12138 1 |08e-12139
207 |Impatler 1 loaa6181 1 | 06446181 1 |osd-45182 1 |08446182 1 |0s445181 | |064-45182 1 |084-46182 1 | 06446181 M LEEEE] 1 |06446181
208 | fing, Retainer Dil Seal 1 |0ge-05680 1 |064-05880 1 |054-05584 | |084-05538 1 |064-05630 1 |064-08888 | |084-05588 1 |064.05680 1 |064-05580 1 |n64-05640
209 | Bolt, Terminal § (02518133 3 |02510133 6 02518133 3 [n25-18133 6 02518133 6 [025-12133 3 |075-18133 5 |026-18133 6 |o25-18133 3 |oz5-18133
210 | Lug, Elec. - - 1 |0z25-13035 - - 1 [025-19385 & = = = 1 [0625-13385 - - - = 1 [025-19388
201 |Ser. Gap, Hax Hd, 1/4.20 URE | = = 1 02108379 = = 1 |0zi-08379 - - = = 1 |021.08379 = = = = 1 |n21.08379
x 112
212 | Lnckwasher, 1/4 = = 1 |021-08276 = - 1 [021-08278 - - = 1 |oz21-08276 = - = - 1 |021-08276
213 | Lahel, Ground - - | 03502712 - = 1 |oas02niz = - - 1 |035-02712 = - - = 1 03502712
214 | Insulation, Thernal 3/4 1.0.x | & |064-46087 = = B |084-46087 = = 6 06445087 B |0B4-85087 = - i | 0A4-46087 5 |08443087 = -
1M % 1
215 | Bracket, Term. § |D§4-42258 3 [o5e-27308 G 08442258 3 [054-27838 § [064-42258 G |06442253 3 [064-27898 G | 06442259 G | 08442250 3 [o64-27890
216 | Cover, Liquid Seal 1 (36845121 1 (38845121 1 |a6448121 1 |36445121 1 |362-46136 1 36446136 1 36446136 1| 36448121 1 |36846121 | 36446196
217 |Tubing, Elec. Ins. 5/8 1.0, x = - 1 [os431423 - - 1 |o64-31423 - = % - 1 08431423 = = = = 1 106431423
24 Lg.
218 | Housing, Motor 1 (08445126 1 | 06448153 1 |D64-48136 1 |064-46 153 | |084-48138 | |oge-45138 1 |o64-46153 1 |06446170 | | 06448170 1 |p6e4a153
219 | Rotar, Hermatic Motar 1 |364-45130 1 |26445138 | |36445130 1 |35445108 1 36448164 i |364-46164 1 |364.45198 1| 364-46191 1 | 38445130 1 |96345138
220 | Bar, Elec, Jumpsr 1 |764-35037.003] - = 3 | 76495037003 ~ - 3 |764-95037-003| 3 |764-95037-003| - = 1 |764-85037-003) 3 |764-95037.003 — -
221 |Ser., Cap Hex Hd, 3/8:15 UNC | 6 |021-01485 3 02101497 B |021.01497 3 {021-01497 & |0z1-01407 6 (02101437 3 (02101497 6 |021-01497 § 02101287 3 |oz1.01487
x 1102 Lo,
222 | Nut, Hex 3/8-16 UNC 5 |021-00485 3 |021-00486 & |n2100858 3 |021-00486 § |021-00463 & |021-00435 3 (02100465 8 | 021-00486 § | 021-00488 3 |p21-00486
223 | Washer, Plain - = 3 |021-01239 = = 3 02101238 S - = 3 |02101238 = = = = 3 [p21-01238
224 | Washer, Plain 12 (02101274 6 0zi0i27e |12 |o2101274 § 02101274 12 |o21-01274 {12 |021-01274 5 0210127 |92 |e210mi27e 12 |o2ioiene 6 [021-01274
725 | Lockwasher, Spring 3/8 b |021-05247 1 [0z105247 § |n21-05247 1 [021-05247 § |021-05247 § [02105247 3 (02105247 6 [02105247 B |021-05247 1 (07105247
226 |Ser., Mach, Rd. Hi, Recd. - - 1 | 02108209 = = 1 |021-08208 = - - | {021-08209 = - = = 1 |021-08208
#10-24 % 1/2 Lg.
227 | Insul., Thermal 3/d x 7/8 % 2 [064-24480 - = 7 |064-24280 = = 2 |064-24480 2 |064-20480 - - 2 | 063-24420 2 | 06424430 = =
40-172
228 |Strap, Cable - - I [o25-11088 = - 1 02511083 . - - 1 02311098 = = = = 1 |025-11098
229 | Label, Safaty Notice | 1 (03503158 = - 1 |035-031568 = = 1 |035.09156 | |035-03158 = - 1 |035.03186 1 |n35-03156 = -
230 | Ser., Cap Hex Hd. 5/16-18 UNC [ 1 [021-01411 - 1 |021-01411 = 22 | [ozro14nt i [ozroiaTi - - T [ozi-01411 1 [ozioten = -
x 112
23 | Lockwasher, 5/18 | |021-00897 - 3 | 02108897 = = 1 |oz1-0ess7 1 |021-08697 - - 1 | oz21-08697 1 02108837 = -
232 | Adhesive, Sealing = = 010101302085 . - 010 013-02085 = = = 010013-02065 - - - 014 01302065
233 | Insul., Thermal 1 |064-24452 1 06429412 1 |084-24452 1 |p6e4-23412 1 |0B4-20452 1 |084-24482 1| 06429412 1| 6424482 | | 08324452 1 |o6d4-28412
234 | Tube, Micarta - = 3 |o64-42127 = - 3 |0ga42127 - E - N 1 06442127 - = - 3 |064-42127
235 | Plate, Insulating - - 3 [o2sasi0 | - = 3 [0z5-14470 = = - - 3 (02514570 - = = 3 (02514470
236 | Mut, Hax 1/4-20 UNC 4 (02100450 - ¢ |o21.00450 - - 4 |021-00450 4 |n21-00450 - - 4 |021.00450 4 02100450 = -
237 [Ser, Cap 12 Pr Hd. 1/3-20 4102117741 = 4 | 02111781 = — 4 02110741 4 |o2t11741 a 5 4 (o211 4 02111740 = =
UNC  3/4 Lg.
238 |Cover, Elec. End Support 2 |o84-21502 = - 2 |0g421502 = = 1 |o6d-21502 2 |084-21502 - = 7 | 084-21502 2 |oee-21502 - =
239 | Tape, Glass Fitre = s 1F 03500131 | i 1Ft]035.00131 - = - - 1Ft] 03500131 - - = = 1Ft|035:00131

TABLE 4 — VARIABLE PARTS — LTH 85 — 95 (OPEN COMPRESSOR)

ftem NSt Q1. 364-46202-002 Qty. 36446202003

LTH-85 LTH-95
: 200 | Common Parts 1 | See Pages 4—7 - —

201 | Ring, Retaining Oil Seal 1 | 064-05680 1 | 064-05588

202 | Device Pre-Rotation 1 | 364-15255 1 | 364-15266

203 | Ring, Seal Impeller 1 | 064-21418 1 | 064-21417

204 | Washer, Flat Spring 1 | 064-05683 1 | 064-05656

205. | Plate Nozzle Base 1 | 064-21643 1 | 064-21644

206 | Plate Diffuser 1 | 064-12139 1 | 064-12103

207 |Impeller 1 \ 064-46181 1 | 06446182

13



COMPRESSOR — MODELS MTH/LTH 67 OR 76
Emergency 0il Reservoir

2
61 .

AN

57 |

FlG 3 - EMERGENCY OH_ RESEHVOIH NIODELS IVITH,"LTH 67 OR 76

COMPRESSOR — MODELS MTH/LTHB5 ANDSS

e, fl
i
1 55
62
|
61 - i
59
561+ T

58 60

FIG. 4 — EMERGENCY O!L RESERVOIR — MODELS MTH/LTH 85 OR 95
44



99, 97, 92

102—" |
101—"" |

106 — |
103-"’f”’

102,110,111

113, 101,102,114

FORM 160.44-RP2.1

COMPRESSOR — MODELS MTH/LTH 67 OR 76
PRV Lml@ge [Externai and Internal Parts]

82 1 1
88
.
/42 89
90
r

88 (T +—ot
o092
93

o6 97 98

Section “‘A—A”

FIG 5 g PRV LINKAGE = EXTERNAL AND INTERNAL F‘AHTS MODELS MTH/LTH 67 AND 76

N/ /

82
86 .
107 84 <
102,113,101, 114
88
112,102
75

—102, 101

!/
80
W5
o a8
88
87

Section ““B—B"’

FIG. 6 — PRV LINKAGE — EXTERNAL AND INTERNAL PARTS — MODELS MTH/LTH 85 AND 95

15



COMPRESSOR — MTH 67 AND MTH 76

127
128

(See Fig. 9 — Detail “A")

\__ 66

FIG 7—SECTION B B fMODELS lVITH 57 AND 76

COMPRESSOR — MTH 85 AND 95

FIG. 8 — SECTION “B-B" — MODELS MTH 85 AND 95

16



FORM 180.44-RP2.1

HERMETIC MOTOR — MODELS MTH 67/76 AND MTH 85/95
High—Low Veltage and Stator Sensor Wiring

TWO WIRES TO BE CRIMPED
TO ONE TERMINAL,
ITEM — 164, -

163

RS2 RS3

163 SOLDER, TAPE —
AND EXPOXY — 164

165

163 166

DA\

163

— VWA Low Voltage
High Voliage

FIG. 9 — HIGH AND LOW VOLTAGE AND STATOR SENSOR WIRING (See Page 22)

Motor Terminals
HIGH-LOW VOLTAGE

HIGH VOLTAGE LEAD SLEEVING ARBANGEMENT 4
VIEW “X—X" (From Fig. 1) SECTION “Y-Yy"

FIG. 10 — MOTOR TERMINALS (HIGH AND LOW VOLTAGE)
17



Shaft End View
OPEN COMPRESSOR — MODELS LTH 67 AND 76

[ |
FIG. 11 — SHAFT END VIEW — MODELS LTH 67 AND 78 I

OPEN COMPRESSOR — MODELS LTH 85 AND 95

Section “H—H"

OlL PRESSURE RELIEF VALVE

FIG. 12 — SHAFT END VIEW — MODELS LTH 85 AND 85
18



FORM 160.44-RP2.1

COMPRESSOR — MODELS MTH/LTH 67, 76, 85 AND 95
Prerotation Vane Housing Paris

Wodels
ltem Part Description MTH & LTH &7 WiTH & LTH 76
Part No. Quan. Part No. (uan.
1 Hausing, Pre-Rotation 064-13486 1 064-13485 1
2 Vane, Pre-Rotation 064-10618 g 064-10618 9
3 Ring, Vane Driving 064-10815 1 064-10815 1
4 Arm, Vane 064-10818 9 064-10818 9
5 Washer 064-10819 9 064-10818 9
6 Washer—Special 064-09289 9 064-0928% 9
7 Washer 021-11973 10 021-11973 10
8 Screw, Cap 12 Pt. Hd. 3/8-24 UNF X 2 Lg. 021-11956 9 021-11956 9
] Scraw, Ball 029-07017 9 029-07017 9
10 Nut, Hex, 1/4-28 UNF 33 021-12943 9 021-12943 8
Muodels
ltem Part Description MTH& LTH &5 WITH & LTH 95
Part No., Quan. Part No. Quan.

1 Housing, Pre-Rotation 064-13481 1 064-13482 i
2 Vane, Pre-Rotation 064-08822 8 064-08822 8
3 Ring, Vane Driving 064-08813 1 064-08813 1
4 Arm, Vane 064-08814 8 064-08814 8§
5 Washer 064-08061 8 064-03061 8
6 Washer—Speacial 064-08815 8 064-08815 8
7 Washer 021-11973 10 021-11973 10
8 Screw, Cap 12 Pt Hd. 3/8-24 UNF X 2 Lg. 021-11743 8 021-11743 8
9 Screw, Ball 029-07017 8 0239-07017 8
10 Mut, Hex, 1/4-28 UNF 33 021-12943 8 021-12943 8

FIG. 13 — PREROTATION VANE ASSEMBLY — MODELS MTH/LTH 67, 76, 86 AND 95



HERMETIC COMPRESSOR OPEN COMPRESSOR
External Piping and Plugs

FiG. 16 — OPEN COMPRESSOR —
MODELS LTH 67 AND 7

FIG. 17 — OPEN COMPRESSOR —

FiIG. 15 — HERMETIC COMPRESSOR—-MODELS MTH 85 AND 95 MODELS LTH 85 AND 95

Es7a)



FORM 180.44-RP2.1

HERMETIC MOTOR CURRENT TRANSFORMER ASSEMBLY
[Electro Mechanical Started Units]

e e T i
FIG. 19 — CURRENT TRANSFORMER ARRANGEMENT — HIGH VOLTAGE
: 364-45881 36445381 36445881 364-45881 36445881 36445881
[tem Description Qty. 002 Qty. -002 Oty. 002 |Qty. 002 |Qty. 002 |Oty. -002
L.V. 200:1 L.V. 350:1 L.V, 700:1 L.V. 1400:1 H.V. 200:1 H.V. 350:1
1 | Current Trensformer| 3 | 025-21173| 3 | 02521173 3 1 025-21173] 3 | 025-21173| 3 | 02521173 | 3 | 025-21173
001 -002 -003 -004 -0 -002
2 | Bracket 1 | 064-45867| 1 | 06445867 1 | 06445867 1 |064-45867 | 1 | 06445868| 1 | 054-45868
3 | Bracket, Angle 6 | 064-45882] 6 | 064-45882 6 | 064-45882) 6 |064-45832 | — - - -
4 | Scr Self Tap 1/4 6 |021-13774| 6 | 021-13774 6 | 021-13774| 6 |, 021-13774| & | 021-13774| G | 021-13774
5 | ScrCap 1/4x1/2 6 |021-01366] & | 021-01366 6 | 021-01366] 6 | 02101386 — — - -
6 | Nut 6 |021-00450| 6 | 02100450 6 | 021-00450| 6 | 021-00450| - - - -
7 | Lockwasher 6 | 021-05283| 6 | 02105289 6 | 021-05289| 6 | 021-05289 | - - - -

21



OIL SUMP ASSEMBLY

4 Fa Vi FAvA Z P £ =

OiL PUMP & MOTOR
REPLACEMENT OlL HEATER
TABLE (SEE FORM 160.44-RP1 (SECT 1)

FiIG. 20 — OIL SUMP CUTAWAY VIEW

OlL SUMP
Item Descriptian Part Na. |Quan.
1 | Gasket 066-82923| 1
2 | Cover - 1
3 | Serew, Cap Hex Hd. 3/8-16 X 1-1/2" Lg. 021-01497| 12
4 | Sight Glass 026-16556| 2
5 | Thermometer 026-16565| 1
6 | Valve Relief, 3/4 022-04506| 1
7 | Valve Stop 02203835 1
8 | Screw, Cap Hex Hd. 5/16-18'X 3/4 021-01418) 4
9 | Mut, Hex 5/16-18 02100461 4
10 | Washer, Plain, 11/32 1.0, X .085 Thk. 021-05166| 4
11 | Connection : 366-82918| 1
OiL PUMP & MOTOR REPLACEMENT
0il Pumps—With Motor Mator Only Pump-Kit
Voltage Part No.
208,220,230
240,416, 440 026-22378 024-21074 026-23058
460,480-3-60
550, 575, 600-3-60 026-22380 024-21075 026-23058
380,416-3-60 026-22386 024-21077 026-23058
220, 440-3-50 026-22385 024-21079 026-23059
380,400, 415-3-50 026-22379 024-21078 026-23058
3 97 . :
346-3-50 026-22381 024-21076 026-23058 E1G. 21 — OIL PUMP MOUNTED ON COVER

29



FlG. 23 — COUPLING GUARD — MODELS LTH
67, 76, 85 AND 95

COMPRESSOR/MOTOR COUPLING — PART NO. 022-17388

FORM 150.44-RP2.1

COUPLING OPEN TYPE — LTH 67, 76, 85 AND 95

Quantity
[tem Descripiion Per Part No.
Unit
1 Washer, Beveled 16 021-15807
2 Screw, Shaulder Hex Hd. 16 021-15808
3 Locknut, Flanged 16 021-15809
4 Disc, Pack 2 025-18103
b Spacer Center Spool 1 029-18104
6 Hub Coupling 2 029-18105
1 Guard With Drain 1 364-46216
8 Guard, Top 1 364-46208
g9 Kay 2 064-46209
10 Washer, Coupling & Shaft 2 064-46210
11 Scraw, Cap Hex Hd. 2 021-01567
1/2"-13 x 1-1/4"
12 Screw, Cap Hex Hd, 10 021-013686
1/4"-20 % 1/2"

13 Nut, Hex 1/4"-20 B 021-00405
14 Gasket, .139 % 004" Dia. Reqﬁred 028-10177
15 Washer 4 064-46210

23



PRV — ACTUATORS

PRV—ELECTRIC-MOTOR ACTUATORS

PRV ACTUATORS—ELECTRIC
Model Quan. Part No,
MTH 67 & LTH 67 1 025-17174
MTH 76 & LTH 76 1 —
MTH 85 & LTH 85 1 025-17605
' MTH 95 & MTH 95 i -
VIEW FROM TOP

FlG 24 — ELECTRIC PRV ACTUATORS

SPECIAL TOOLS AND SUPPLIES

MTH 67-95 | LTH 67-85
ltem Description | Quan, Part Mo. Part No.
(464-46234) | (464-46233)
1 Pin 3 064-18716 064-18716
2 Bolt 1 021-00307 021-00307
3 Pin 3 064-46246 064-46246
4 Bar, Rd. 1 064-46402 064-46402
5 Stud 1 064-14500 064-46500
6 Nut 2 021-00483 021-00483
1 Pump, Hand 1 470-10654 470-10654
d Bolt 2 021-12366 =
9 Device 1 364-46247 —
10 Screw 3 021-61418 021-01628
11 Pin 2 064-46488 064-46488
12 Pin 2 064-46499 064-46499
13 Bar 2 - 064-46251
14 Screw 2 - 021-01510
15 Nut pl - 021-00466
TOOLS BAR JUMPER (LOW VOLTAGE ONLY)
Description Part Mo. Compr. Code Volis Part No.
Pliers, Waldias Truarc. No. 5 (12908590 B1,82,C1,C2 208 Thru 6G0 06442280
Pliers, Waldles Truarc. No. 7 029-07934
Hand 0il Pump : 070-10654
Hand Oif Pump Sesl 028-03282
SEALERS, ADHESIVES AND INSU LATION TAPE
ltem Description Part No.
i Varnish, Scotch Cast Resin No. 2 013-01016
2 Sealant 044-00892
3 Sealer CR CV 013-01678 ;
4 Adhesi : 013-00852
: Adhesive Sailing 013.02065 FIG. 25 — HERMETIC MOTOR EXPANDING MANDREL
6 Tape Motor Terminal Insul. 010-04101 MANDREL PART NUMBERS
LUBRICANTS, OILS AND COMPOUNDS Compressor Min. Max. Part No.
Description Part No. Model No. Dia. Dia.
Thread Compound, AR High Pressure—1/4 Pt, Can|  464-14834 MTD 67-85 8-3/8 11-1/8 02913587
Coating Lubricant—Malykote, Type Z—2 Oz. Can 364-21508
0il, York Refrigeration—Type C—5 Gal. Can 01100312

W YORK s g
) &.S.Eotym%ic Team
C@OO 36USCas0

P.0O. Box 1582, York, Pennsylvania USA 17405-1592 Subject to changs without natice. Printad in LISA
Copyright@ by York International Carparation 1996 ALL RIGHTS AESERVED

FOAM 160.44-RF2.1 (7931 RPC 1M 796 1.20
il dl® Lot S e A f1AA B RO f ARl 1 ISECT 2) (2311 (7901 CODES: AJM & 5J3C




